
National Mission for Clean Ganga (NMCG) 

Ministry of Jal Shakti, 

River Development & Ganga Rejuvenation 

Government of India 

 

Development and Rehabilitation of Sewage 

Treatment Plants and Associated Infrastructure 

Under Hybrid Annuity Based PPP Mode at 

Prayagraj, Uttar Pradesh 

 

(LOA File Number: 50123/447/121, dated 10/11/2018) 

 

Monthly Progress Report 

of 

Project Engineer 

June 2022 

 
 

 

 

Executing Agency Funding Agency Project Engineer Concessionaire 

GPCU, Uttar Pradesh Jal 

Nigam, Prayagraj, Uttar 

Pradesh 

211008 

 

National Mission for Clean 

Ganga, Ministry of Water 

Resources, New Delhi 

110002 

AECOM India Pvt. Ltd., 

19/F, Bldg. 5-C, DLF Cyber 
[...]
6. All Aeration tanks are working.  

7. In aeration tank no. 1 & 2, air is coming out vigorously from 1-2 points due to which air 

distribution is not proper in the tank which could affect the quality of treatment in aeration 

tanks. Maintenance for these tanks must be completed. 

8. Both Dissolved oxygen Analyzer are not working at aeration tank. 

9. All Aeration blowers are working. 

10. All Centrifuges are in working condition. 

11. Drainage system must be provided near the sludge collection area of dewatering 

system for avoiding sludge accumulation. 

12. All Sludge Recirculation Pumps are working. 

13. Both Centrifuge Feed Pumps are working.  

14. Both Secondary Clarifiers are working. 

15. Both Chlorine Dosing Systems are working. Residual chlorine in effluent was 

found to be around 0.2 to 0.3 mg/l. 

16. It is continuously observed that dewatered sludge is being dumped inside the 

plant. Concessionaire is required to dump the dewatered sludge in the place 

given by UPJN. 

17. Process analyzers at outlet is not working due to problem in sensor, problem must 

be rectified at the earliest. Earlier, KPI reports of this Multiparameter analyzer 

generated through SCADA system were studied and it was found that value of 

parameters remains almost same throughout the day and are not varying as per 

changes in sewage flow received at STPs during peak/lean period of day as 

change in quality of effluent during peak/lean period of day is visible through 

naked eye. Also, variation can be seen in between recorded values of KPIs in 

laboratory and recorded values of KPIs in reports generated by multiparameter 

analyzers through SCADA system which is more than prescribed limit given in 

‘Guidelines for Online Continuous Effluent Monitoring Systems (OCEMS)’ by 

Central Pollution Control Board. Concessionaire is required to rectify the 

discrepancies as mentioned above and check the working/calibration of 

Multiparameter Analyzers and get it verified by UPJN/Project Engineer at the 

earliest.Flowmeter at outlet was working and it was showing flow of 1230.45 

m3/hr i.e. 29.530 MLD at 11.30 AM.  

18. Both Mechanical coarse Screens at MPS are working.  

19. At Kodra MPS, 5 pumps are OK for operation. Pump no. 3 is under 

maintenance.Pressure transmitter is not installed in common header line of 

pumps yet. Also, pumps must be kept auto so that pump can start & stop on the 

basis of level in the sump. 



 

Page 20 of 27  

20. At Kodra MPS, it is suggested to rectify problems in old pumps also so that they 

be used in emergency situation. Currently, all old pumps are not in working 

condition.Site house Keeping must be improved.  

21. Landscaping of site is very bad; it needs to be made better. 

22. As already discussed, printed logbooks must be present at site for daily 

records. Use of printed logbooks is started but it is still not implemented for all 

records yet. Concessionaire to please do the needful at the earliest. 
23. Testing of all parameters given in Table – 2 in Clause no. 1.3.1 in Part-G of 

Concession Agreement is to be done on daily basis but it is not done till date. 
Concessionaire to please check & do the needful. 

24. As already discussed, all the waste material obtained during Rehabilitation Works 

must be removed from the site as per point (h) in clause 8.8 of Concession 

Agreement. 

25. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance 

Management System (CMMS) must be implemented at all Sites. This is not started 

yet, Concessionaire to please do the needful. 

26. Installation of Public Address System is done but its commissioning is not 

completed yet. 
27. Painting of units in the STP is completed from outside. It is suggested to start the 

painting work for all units from inside also. 
28. Cleaning of outlet launders for secondary clarifier must be done as too much 

algae is deposited. 

29. Raw sewage is leaking from the retaining wall at the tapping point of MPS, this 

must be rectified. Also, strengthening of the wall must be done so that it does not 

broke during rains and floods. 

30. Since COD is announced on 01.11.2020 for all Package – III facilities hence 

Concessionaire is required to implement following documents as per Clause no. 

9 & Part-G in Schedule – 10 of Concession Agreement at the earliest: 

a) Calibration certificates of all the instruments must be submitted as per clause 

no. 9.8(a)(viii) of Concession Agreement. 

b) Graphs based on data obtained from online monitoring system in accordance 

with clause no. 3.1 of schedule-6 in Concession Agreement. 

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in 

Schedule-10 of CA. 

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule – 10 of Concession 

Agreement. 

e) Quarterly report as per Part-G in Schedule-10 of CA. 

f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA. 

g) Procedure for recording & disposal of complaints. 

h) Safety & Health Records. Incident reports must also be submitted along with 

action plan. 

i) Periodic reports from all facilities must be uploaded on Central Pollution 

Control Board’s Website. 

j) Scheduled Maintenance Program specifying the impact of Scheduled 

Maintenance Periods on the Availability of each facility. 

 
 



 

Page 21 of 27  

3.3 Recommendation’s 

• Some of the issues mentioned above are pending since long time and hence must 

be rectified at the earliest for enhancing the efficiency of the STP. 

• Concessionaire must ensure satisfactory working of Online monitoring system & 

transmit the data as per requirement. 

• All the maintenance jobs required for the observations made above must be done as 

soon as possible to increase the efficiency of plant. 

• Permits must be used for all kind of maintenance jobs whether it is Preventive or 

Corrective. Concessionaire to please ensure the same. 

• All the records must be provided as per the observations made above. 

• All logbooks must be filled timely and accurately. 

• Testing of samples must be done from outlet of PSTs also for checking the efficiency 

of PSTs. 

• Concessionaire to please ensure that all the testing must be done as per the clause 

no. 1.7.9 of Part-G in Concession Agreement.   

• All the old material obtained due to rehabilitation works in various units must be 

stacked properly at the identified part of the site and proper record must be 

maintained. 

• It is recommended to follow proper safety measures during O&M, and it must be 

ensured that workers must wear proper PPEs while doing work at Site. 

• More awareness trainings for workers must be given for encouraging them to use 

PPEs. 
 



 

Page 23 of 27  

 

Source:  Logbook of Laboratory at Sewage Treatment Plant



Page 24 of 27 
 

4.2  Inspection Report  

Month of Site Inspection June 2022 

Site Inspectors 1. Mr. Santosh Kumar PM-I, UPJN. 

2. Mr. Tauseef Ahamed, AE UPJN. 

3. Mr. Narendra, JE UPJN. 

4. Mr. Gaurav Gupta, AECOM. 

5. Mr. Sudhir Tomar, AECOM. 

6. Mr. Anjani, PWPL. 

Place(s) of Inspection • 10 MLD STP at Ponghat, Prayagraj 

• 10 MLD MPS at Ponghat, Prayagraj 

Visit was done on 3rd June 2022, 22nd June 2022 and following observations were 

made: 
 

• Status of Availability: 

 

S. No. Facility Name Actual Flow Pumped /Received at 

Facility (MLD) 

1 Ponghat STP 12.61 to 15.32 

2 Ponghat MPS 12.61 to 15.32 

Note:  1) Source for above data is Register for flow record of STP & MPS. 

   

• Status of KPIs: 

 

S. No. Parameter Name Design Value Parameter Value 

1 BOD – Effluent < 20 mg/l 13 to 17 

2 TSS – Effluent < 30 mg/l 20 to 25 

3 pH – Effluent 6.5 – 9.0 7.41 to 7.68 

4 
Fecal coliform – 

Effluent 

<= 1000 MPN/100 

ml 
400 to 700 

5 Consistency – Sludge > 20 % 20.61 to 23.24 

6 
Fecal Coliform – 

Sludge   

< 20,00,000 

MPN/gTS 
1200000 to 1700000 

Note:  1) Source for above data is Register for Laboratory of STP. 

   

• Status of Energy Consumption: 

 

S. No. Facility Name Actual Energy Consumption 

(KWH/MLD) 

1 Ponght STP 80.29 to 133.74 

2 Ponght MPS 78.07 to 86.96 

Note:  1) Source for above data is Register for Power Consumption Record of 

STP. 

   

 



 

Page 25 of 27  

• Status of various units & records at site: 

 
1. Process analyzers at inlet is working but it is showing major variation in values of 

parameters as per LAB reports, please check & rectify the problem. 
2. Both Mechanical Coarse screen at MPS is working. 

3. Both Grit Removal Units are working. 

4. Both Mechanical Fine Screens at PTU are working. 

5. Bio tower no. 1 is not working satisfactorily as its mechanism is not moving. Small 

amount of plastic waste is reaching the biotowers which must be rectified by 

doing overhauling of mechanical screens at PTU. 

6. Replacement of net is required for both biotowers. 

7. All Aeration tanks are working. In Aeration tank no. 2, air is coming out vigorously from 

1 point due to which air distribution is not proper in the tank which could affect the quality of 

treatment in aeration tanks. Maintenance for these tanks must be completed. 

8. In Aeration tanks, the appearance of sewage in the is blackish in color which must be 

brownish in appearance in ideal conditions. Effect of the same can be seen in effluent quality 

also as the clarity of the same is not up to the mark. Hence, Concessionaire is required to 

rectify the problem so that effluent quality can be improved. 

9. Both DO Analyzers at aeration tanks are not working. 

10. All Aeration Air Blowers are working.  

11. All Centrifuges are working along with Sludge Feed pumps and Poly dosing 

pumps. Sludge generation is 4–5 trolleys per day. 

12. Quality of effluent is not good. Concessionaire is requested to ensure proper 

withdrawal of sludge so that quality of effluent can be improved during peak hours 

also. 

13. Drainage system must be provided near the sludge collection area of dewatering 

system for avoiding sludge accumulation. 

14. Both Sludge Recirculation Pumps are working.  

15. Both Secondary Clarifiers are working. In Secondary clarifier no. 1, it is found that 

dead sludge is coming to the top of water surface in some parts. Concessionaire 

is suggested to rectify the problem. 

16. Both Chlorine Dosing Systems are working. Residual chlorine in effluent was 

found to be 0.2 to 0.3 mg/l. 

17. It is continuously observed that dewatered sludge is being dumped inside the 

plant. Concessionaire is required to dump the dewatered sludge in the place 

given by UPJN. 

18. Process analyzers is working and calibration for the same is in progress. Earlier, 

KPI reports of this Multiparameter analyzer generated through SCADA system 

were studied and it was found that value of parameters remains almost same 

throughout the day and are not varying as per changes in sewage flow received 

at STPs during peak/lean period of day as change in quality of effluent during 

peak/lean period of day is visible through naked eye. Also, variation can be seen 

in between recorded values of KPIs in laboratory and recorded values of KPIs in 

reports generated by multiparameter analyzers through SCADA system which is 

more than prescribed limit given in ‘Guidelines for Online Continuous Effluent 



 

Page 26 of 27  

Monitoring Systems (OCEMS)’ by Central Pollution Control Board. 

Concessionaire is required to rectify the discrepancies as mentioned above and 

check the working/calibration of Multiparameter Analyzers and get it verified by 

UPJN/Project Engineer at the earliest. 

19. Recording of flow from flowmeters at inlet & outlet is not accurate in SCADA 

system and the same is not matching site record also, Concessionaire to please 

check & rectify the problem. 

20. At Ponghat MPS, all 6 pumps are OK for operation. Presser transmitter is not 

installed at pump discharge common header. 

21. At Salori MPS, it is suggested to rectify problems in old pumps also so that they 

be used in emergency situation. Currently, all old pumps are not in working 

condition. 

22. As already discussed, printed logbooks must be present at site for daily 

records. Use of printed logbooks is started but it is still not implemented for all 

records yet. Concessionaire to please do the needful at the earliest. 

23. Site house Keeping & landscaping must be improved. 

24. Testing of all parameters given in Table – 2 in Clause no. 1.3.1 in Part-G of 

Concession Agreement is to be done on daily basis but it is not done till date. 

Concessionaire to please check & do the needful. 

25. As already discussed, all the waste material obtained during Rehabilitation Works 

must be removed from the site as per point (h) in clause 8.8 of Concession 

Agreement. 

26. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance 

Management System (CMMS) must be implemented at all Sites. This is not started 

yet, Concessionaire to please do the needful. 

27. Installation of Public Address System is done but its commissioning is not 

completed yet. 
28. Painting of units in the STP is completed from outside. It is suggested to start the 

painting work for all units from inside also. 
29. Since COD is announced on 01.11.2020 for all Package – III facilities hence 

Concessionaire is required to implement following documents as per Clause no. 

9 & Part-G in Schedule – 10 of Concession Agreement at the earliest: 

a) Calibration certificates of all the instruments must be submitted as per 

clause no. 9.8(a)(viii) of Concession Agreement. 

b) Graphs based on data obtained from online monitoring system in 

accordance with clause no. 3.1 of schedule-6 in Concession Agreement. 

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in 

Schedule-10 of CA. 

d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule – 10 of Concession 

Agreement. 

e) Quarterly report as per Part-G in Schedule-10 of CA. 

f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of 

CA. 

g) Procedure for recording & disposal of complaints. 

h) Safety & Health Records. Incident reports must also be submitted along with 

action plan. 



 

Page 27 of 27  

i) Periodic reports from all facilities must be uploaded on Central Pollution 

Control Board’s Website. 

j) Scheduled Maintenance Program specifying the impact of Scheduled 

Maintenance Periods on the Availability of each facility. 

 

4.3 Recommendation’s 

• Some of the issues mentioned above are pending since long time and hence must 

be rectified at the earliest for enhancing the efficiency of the STP. 

• Concessionaire must ensure satisfactory working of Online monitoring system & 

transmit the data as per requirement. 

• All the maintenance jobs required for the observations made above must be done as 

soon as possible to increase the efficiency of plant. 

• Permits must be used for all kind of maintenance jobs whether it is Preventive or 

Corrective. Concessionaire to please ensure the same. 

• All the records must be provided as per the observations made above. 

• All logbooks must be filled timely and accurately. 

• Testing of samples must be done from outlet of PSTs also for checking the efficiency 

of PSTs. 

• Concessionaire to please ensure that all the testing must be done as per the clause 

no. 1.7.9 of Part-G in Concession Agreement.   

• All the old material obtained due to rehabilitation works in various units must be 

stacked properly at the identified part of the site and proper record must be 

maintained. 

• It is recommended to follow proper safety measures during O&M, and it must be 

ensured that workers must wear proper PPEs while doing work at Site. 

• More awareness trainings for workers must be given for encouraging them to use 

PPEs. 
 

 

 



Page 0 of 23 
 

 

 

 

 

 

 

 

 

 

 

ANNEXURE-IV 
 